



| Parts List |       |           |                               |     |                        |          |
|------------|-------|-----------|-------------------------------|-----|------------------------|----------|
| Ref        | Class | Part      | Description                   | Qty | Comment                | Footnote |
| 41         |       | 17230     | PLUG                          | 1   |                        |          |
| 42         |       | 822424    | SEAL-THROTTLE CABLE           | 1   | (HANDLE VERSIONS)      |          |
| 43         | 19    | 823874    | SEAL-THROTTLE CABLE           | 1   | (NON HANDLE VERSIONS)  |          |
| 44         | 4023  | 828165A 1 | BOTTOM COWL                   | 1   | (BLACK)                | 3        |
| 44         | 4023  | 828165A 2 | BOTTOM COWL                   | 1   | (GRAY)                 | 3        |
| 45         | 21    | 817519A 1 | CHECK VALVE                   | 1   |                        |          |
| 46         | 25    | 19565     | GROMMET                       | 1   | (SPLIT - POWER TRIM)   |          |
| 46         | 25    | 19564     | GROMMET                       | 1   | (NON POWER TRIM)       |          |
| 47         | 19    | 824076    | PLUG-SHIFT LEVER              | 1   | (NON HANDLE VERSIONS)  |          |
| 48         |       | 821490 1  | SHIFT HANDLE                  | 1   | MANUAL HANDLE          |          |
| 49         |       | 823572    | SEAL-WARNING HORN             | 1   | MANUAL HANDLE          |          |
| 50         |       | 816492A 1 | ALARM                         | 1   | MANUAL HANDLE          |          |
| 51         | 12    | 40023 16  | WASHER                        | 1   | MANUAL HANDLE          |          |
| 52         | 10    | 822393 12 | SCREW (M5 X .8 X 12)          | 1   | MANUAL HANDLE          |          |
| 53         | 10    | 812832    | SCREW (M10-16 X 1/2 SELF TAP) | 1   | (MANUAL) MANUAL HANDLE |          |
| 54         | 87    | 850691    | SWITCH ASSEMBLY               | 1   | (POWER TRIM)           |          |
| 55         |       | 812830 1  | PLUG-TRIM SWITCH              | 1   | (NON POWER TRIM)       |          |
| 56         |       | 812443 1  | RETAINER                      | 1   |                        |          |
| 57         | 10    | 821300 16 | SCREW (M6 X 16)               | 1   |                        |          |
| 58         |       | 828464    | CAM-LATCH                     | 1   |                        |          |
| 59         | 13    | 12134     | WAVE WASHER                   | 1   |                        |          |
| 60         | 23    | 812707    | BUSHING                       | 1   |                        |          |
| 61         | 22    | 813613    | FITTING-TELLTALE              | 1   |                        |          |
| 62         | 54    | 816311    | STA-STRAP                     | 2   |                        |          |
| 63         | 32    | 75680 58  | TUBING (15 IN.)               | 1   |                        |          |
| 64         | 23    | 812707    | BUSHING                       | 1   |                        |          |
| 65         |       | 823573F 1 | LEVER-COWL LATCH              | 1   | (BLACK)                |          |
| 65         |       | 823573F 2 | LEVER-COWL LATCH              | 1   | (GRAY)                 |          |
| 66         | 10    | 40011129  | SCREW (M6 X 25)               | 4   |                        |          |
| 67         | 23    | 822003    | BUSHING                       | 4   |                        |          |
| 68         | 25    | 822002    | GROMMET                       | 4   |                        |          |
| 69         | 19    | 824473    | PLUG-WARNING ALARM            | 1   | (ELECTRIC)             |          |
| 70         | 10    | 40011107  | SCREW (M5 X 16) INTERLOCK C/  | 1   |                        |          |
| 71         |       | 828465    | BUMPER                        | 2   |                        |          |
| 72         |       | 828463    | LATCH-FRONT                   | 1   |                        |          |
| 73         | 10    | 40019 87  | SCREW (M4 X 16)               | 3   |                        |          |
| 74         | 25    | 16226     | GROMMET                       | 1   |                        |          |